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Influence of Non-Metallic Inclusions
- and Banded Structure on Bendability
of Heavy Steel Plates.
(On the bendab1hty of heavy steel plates— 1)
Hivoshi Ishizuka.
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Fig. 1. Direction of inclusion tests.
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Table 1. Comparison of cleanliness of-sulphidé inclusion for each bendabilitys.
Results |[Number Mean values
of of . . "Number of Thick- i Longitudinal | Area of sul-
bending | speci- Direction sulphides con- | ness of g‘flng}fl}é e(;f -transverse phide occupied
tained within | sulphi- £nm) ratio of length| in (10mm)?2
test mens (Imm)? des of sulphide (mm?)

. 18 . Transverse 50°2 . 57 0-021 . . 0616 .
Good | picces | Longitudinal | 4975 | 2°7° 62 o038 | 07030 18 1-174 | 0789
16 Tra 67°9 61 0*040 1733

B ransverse ) . . . .
roken 4 Longitudinal | 67°3 67°6 6°0 0-022 0°031 06 0927 1+330 i

Fissure| 5 Transverse 409 . 7°2 0°035 . . 1029 .
crack 4 Longitudinal 447 428 6°3 0°031 0°033 | 09 0-848 0939
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and area of sulphide inclusions.
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Table 2. Comparison of banded structure for each bendability.

' Mean values of pearlite bands Longitudinal
Results of : Number of | ;‘ Mean values of | transverse
. | Transverse | Longitudinal transverse and ratio of
bending test ., specimens k direction 1 direction longitudinal pearlite bands
. i | directions !

Good 18 Pieces 5 2°0 2°6 23 13

Broken 1) 4 | 68 | 60 6°4 09
Fissure crack !/ 5 # g 64 E 6°1 63 10

— 150 —



HASMBRE 57 MEERASHEBEAE 311

BIEEOBHREMNFEEZ R ENTHL

(1) Rl RO b OV EEEENC R TRkl @ T
B, FHEHODDORI—BITBOVHLLE L LVDOHE
<, MEMICARAIRD b/, Fig. 5 K2 Ok
B - SEEIE I D R U O AR 273,
e 604 THO.
; o Bend qood materils

/4t o Bend tissure crack materials
o fend broken materials

12t

0

oo
T

oy
Y
Oo
o
.

Number of pearlite bands in transverse
N

direction qf fest pieces
S

w L 1 L L L i
6 8 /0 2 4
Nomber of pearlite bands in (oagritudinal
direction of zest preces

Fig. 5. Relation between bending test results

and banded structures.

(2) FEIROFEEL D DX/ N—F 4 MRS R
i o :
(3) HBFOEMA, EFHAHMEICHEKOET
OESR bR, FHRTHRILAED O H O E
Lo L FiC, BH#EOLO—RCHREOES
HIIC, PFHRO LOED W ICESSRE RS S < R
Bivie. LasUash & o REIC s ko i
IS THOC, Tibo C & EEE L Hmoil
SEVLERD BT _

H).ﬁﬁﬁﬁ&mm%@%n?hwfﬁ%@ﬁ%m
LFLD—FLix . EBib Ok & Sk OB E

EHBEENE O TH S.
- X 3
0. hRM, I, EeK
No. 9, p. 815
2) KEF, WA : ZR 19 FBHE 4928 (FF0 33 )

gL, 42 (1956)

(69). EftRO B & RFHEREE
D BBFRTE 5 OF 1 I b FF SR AR i (< 3R
bhB5I3— 2 YRRIRKKDNT

(B4t o Bt 20 T—1)

On the Relation between Bendability

and Tensile Properties, and the Lami-

nar Defects Appeared in Bend-Broken

Fractures.

(On the bendability of heavy steel plates— I)
' Hiroshi Ishizuka.
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Table 1. Comparison between the bendability and tensile properties.

Mea alues
Results of Number of nvai
. ' . Yield point Tensile Strength| Elongation |Reduction of Area

bending test specimens (kg / mm2) (kg /mm?) (%) : (%)

Good 18 Pieces 28°3 4674 32°9 58°9
Fissure crack 5 v 302 50° 1 30°3 4940

Broken 16 v 299 496 . 30°3 396
Difference between bend . . . .
good and broken materials 1°6 32 26 1973
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